
Spare parts List
Reservdelslista

DOC. NO. ST0 3249-60
EDITION  4 2015.02

Bricktransportör
Cord conveyor for trays





INNEHÅLLSFÖRTECKNING Sida

• Drivstation 4-7

• Centralstation 8-10

• El-skåp 11-12

• Kurva 45° 13

• Kurva 90° 14-16

• Rakdel 17

• Sorteringsdel 18

• Vändstation 19

• Sorteringstopp 20

• Tombricksindikator 21

TABLE OF CONTENTS Page

• Drive unit 4-7

• Central drive unit 8-10

• Electrical cabint 11-12

• Curve 45° 13

• Curve 90° 14-16

• Cord conveyor 17

• Cord conveyor sortering 18

• Return unit 19

• Sortering top 20

• Indicator, empty tray 21



Electrical cabinet cpl.491 41 63-0012
Side cover RHST0 46 47-0111
Washer 8,4x17x1,6734 11 64-0910
M6S 8x20725 24 51-409
Front coverST0 46 55-008
Flange nut  M8 552 21 21-047
Side cover LHST0 46 47-006
LSKS M5x10552 30 01-235
Stand cpl.ST0 46 39-004
Foot cpl.ST0 33 76-003
Flange nut M6552 21 21-032
Control box491 42 74-001

DescriptionArt. No.Pos.

Prod.no.
9F865130-00  Drive unit

Edition 1  Date 2007-03

8 11

12

6

15

5

5

4

7

7

2 3 2

109

4/21



Key 8x7x36735 93 02-4033
Key 6x6x25735 9232-4032
Sprocker 1/2" Z=21491 35 50-0031
Motor shaft491 41 27-0030
ShaftST0 46 76-0029
Chain491 38 33-0028
ShaftST0 46 46-0025
Cord wheelST0 47 05-0024
Retaining ring4823708-0023
Motor attachemnt491 41 67-0022
Flange bushing 491 35 47-0021
Spacer pipeST0 35 91-0020
Washer 8,4x17x1,6734 11 64-0919
M6M 8731 23 18-4018
Cord wheelST0 44 81-0017
MVBF 8x30727 64 55-4016
Motor520 69 40-0015
BRB 10,5x20x1,8734 11 73-0914
M6S M10x30725 24 95-4013

DescriptionArt. No.Pos.

Prod.no.
9F865130-00  Drive unit

Edition 1  Date 2007-03

31

32

33

13
14

20

21

19

18

23

24

25

32

31

17

28

29

30

15

22

16

5/21



Track assy.ST0 46 53-0041
Cord491 36 82-0040
Safety pin491 42 26-0039
Flange nut M6552 21 21-0338
M6S 8x20725 24 51-4037
Washer 8,4x17x1,6734 11 64-0936
Flange nut  M8 552 21 21-0435
SupportST0 46 62-0034

DescriptionArt. No.Pos.

Prod.no.
9F865130-00  Drive unit

Edition 1  Date 2007-03

41

34

36

35
37

38

39

40

6/21



A 
B 

Plug 30x30477 65 41-0315
Bracket, LeftST0 61 42-0014
Pulley Ø30, M6, L=400ST2 04 68-0013
Bracket, RightST0 61 43-0012
LSKS M5x10552 30 01-2311
M6SF 6x20 Rfr552 30 03-0010
Front coverST0 61 41-009
Stand cpl., tray unloadingST0 60 85-008
M6M M4731 23 12-407
Photoelectric sensorST0 69 60-006
Bricka 5,3x10734 11 46-095
M6S M5x8 Rfr725 23 23-404
Sensor bracketST0 61 45-003
BRB 4,3x9x0,8734 11 36-092
MRX M4 x 20 724 12 95-401

DescriptionArt. No.Pos.

A

B

Prod.no.
9F865131-00   Drive unit with tray unloading

Edition 3  Date 2008-01

9

10 11 12 13 14

8

1

2

4 3567
12367

4

5

15

7/21



Flange nut M6 Rfr552 21 21-0311
Foot cpl.ST0 33 76-0010
M6S M8x16725 24 49-409
Washer 8,4x17x1,6734 11 64-098
Flange nut  M8 552 21 21-047
Electrical cabinet cpl.491 41 63-006
Side cover LHST0 60 64-005
Stand, tray slideST0 61 40-004
Front coverST0 60 65-003
LSKS M5x10552 30 01-232
Side cover RHST0 60 64-011

DescriptionArt.No.Pos.

Prod.no.
9F865132-00  Central drive unit

Edition 1  Date 2007-03

1

3

2

10

6

4

5

11 9 8 7

8/21



Motor520 69 40-0033
M6S M10x30725 24 95-4032
Wedge 8x7x36735 93 02-4031
Motor shaft491 41 27-0030
Sprocket 1/2" Z=21491 35 50-0029
Chain491 38 33-0028
Wedge 6x6x25735 9232-4027
ShaftST0 60 67-0026
ShaftST0 46 76-0025
Circlip SgH52735 31 43-1924
Cord wheelST0 44 81-0023
Bushing491 42 34-0022
Cord wheel491 37 11-0021
Cord wheelST0 47 05-0020
Retaining ring482 37 08-0019
Spacer pipeST0 35 91-0018
Bushing491 35 47-0017
Washer 8,4x17x1,6734 11 64-0916
M6M 8731 23 18-4015
Motor attachemnt491 41 67-0014
MVBF 8x30727 64 55-4013
Stand cpl.ST0 60 59-0012

DescriptionArt. No.Pos.

Prod.no.
9F865132-00  Central drive unit

Edition 1  Date 2007-03

12

13

14

18

17

16

15

19
20

23

25
26

27
28

29

27

30

31

32

33

21

22

24

9/21



Cord491 36 82-0041
Saftey pin491 42 26-0040
Track assy.ST0 60 60-0039
Flange nut M6 552 21 21-0338
M6S 8x20725 24 51-4037
Washer 8,4x17x1,6734 11 64-0936
Flange nut  M8 552 21 21-0435
SupportST0 46 62-0034

DescriptionArt. No.Pos.

Prod.no.
9F865132-00  Central drive unit

Edition 1  Date 2007-03

3438 363739

4140

35

10/21



Sign, supply voltage491 43 70-0021
Electrical diagram499 71 28-00 20
Warning plate552 21 61-0019
Ekvipotential screw490 16 65-0018
Sealing strip 20x4,2873 30 32-4017
LSKS M5x50552 30 01-3116
Safety switch491 41 59-0015
M6M M4731 23 12-4014
MRX 4x10 724 12 89-4013
120 x 120 x 38 DC Fan477 97 11-0012
Blind plug M20x1.5ST0 32 90-0311
Blind plug M16x1.5ST0 32 90-0210
Flange nut M6 Rfr552 21 21-039
Nut M20x1.5ST0 28 64-038
Nut M16x1.5ST0 28 64-027
Cable gland M20ST0 31 45-106
Cable gland M16ST0 31 45-095
M6M 6731 23 16-404
Mounting plate kpl.491 41 37-003
Electrical cabinet cpl.491 41 35-002
Door, electrical cabinet491 39 67-001

DescriptionArt.No.Pos.

Prod.no.
491 41 63-00   Electrical cabinet cpl.

Edition 1    Date 2007-03
1311

6

6

5

10

11

2 8184 12 8

7

8

116 19

15

20

17

21

3

9

14

11/21



Cable gland M16x1,5 EMCST0 36 56-0125
Cable gland M20x1,5 EMCST0 36 56-0224
MRX 5x8724 13 23-4023
LSKS M5x50552 30 01-3122
Cage nut M5552 20 25-0021
Washer 5,3x10734 11 46-0920
MRX 5x14724 13 28-4019
M6M 5731 23 14-4018
MRX 4 x 8724 12 87-4017
MRX 4 x 6724 12 85-4016
Nut M20x1.5ST0 28 64-0315
Nut M16x1.5ST0 28 64-0214
Cable gland M16ST0 31 45-0913
Filter428 09 22-0012
ConverterST0 28 47-0011
Shielding, casing520 64 70-0010
Shielding, bottom520 64 69-009
Distance520 27 97-008
Transformer 24 VAC491 41 38-007
Relay, 1-pol, C10-A10X24A ST0 59 92-006
Socket 1-pol  S10ST0 59 91-005
Relay 3-pol 24V552 21 22-014
Socket 3-pol relay552 21 22-003
Terminal block cpl.491 41 60-002
Mounting plate491 39 69-001

DescriptionArt. No.Pos.

Prod.no.
491 41 37-00    Mounting plate cpl.

Edition 1    Date 2007-03

1

7 16 11 17

12

19

10

19

9

13

14 23 21

20

18

141565 43 4

3

2

22

8

12/21



SupportST0 46 62-0016
Cord491 36 82-0015
Guide, inner491 35 58-0014
Guide, outer491 35 57-0013
Shouldred screwST0 48 76-0012
Curve wheelST0 48 75-0011
Safety pin491 42 26-0010
BRB 6,4x12x1,5734 11 53-099
M6S 6x10725 23 64-408
Stand, tray slideST0 61 40-007
Flange nut M6552 21 21-036
Flange nut  M8 552 21 21-045
Reinforcement491 39 77-004
Track 45° curve cpl.ST0 48 01-003
M6S 8x20725 24 51-402
Washer 8,4x17x1,6734 11 64-091

DescriptionArt. No.Pos.

Prod.no.
9F865129-00  Curve 45°

Edition 1  Date 2007-03

7

3

16

10

11

12

13

14

15

5

12

9

8

456

13/21



SupportST0 46 62-0016
Guide, inner491 39 73-0015
Cord491 36 82-0014
Guide, outer491 39 72-0013
Shouldred screwST0 48 76-0012
Curve wheelST0 48 75-0011
Safety pin491 42 26-0010
Flange nut M6552 21 21-039
Reinforcement491 39 77-008
M6S 6x10725 23 64-407
Washer 6,4x12x1,5734 11 53-096
Track 90° curve cpl.ST0 47 32-005
M6S 8x20725 24 51-404
Washer 8,4x17x1,6734 11 64-093
Flange nut  M8 552 21 21-042
Stand, tray slideST0 61 40-001

DescriptionArt. No.Pos.

Prod.no.
9F865128-00  Curve 90°

Edition 1  Date 2007-03

1

16

2345

10

11

12

13 14

15

67

6

7

829

14/21



Shaft482 34 95-0031
Outer wheel491 38 95-0030
Cord ring491 39 75-0029
Rataining Ring482 37 08-0028
Shaft attachmentST0 60 50-0027
Flange nut  M5552 21 21-0226
Washer 8,4x17x1,6734 11 64-0925
Tiebar, long491 36 80-0024
Flange nut M6 552 21 21-0317
M6S M8x16725 24 49-4022
Tiebar, short491 36 49-0021
Curve wheelST0 48 75-0020
Shouldred screwST0 48 76-0019
Safety pin491 42 26-0018
Flange nut  M8 552 21 21-0417

DescriptionArt. No.Pos.

Prod.no.
9F865128-00  Curve 90°

Edition 1  Date 2007-03

18

19

20

21

22 24 22

25

26

27

28

29

30

31

17

17

17

15/21



Guide, outerST1 05 65-00125

Guide, innerST1 05 63-01124

ReinforcementST1 05 62-00223

Tiebar, longST1 05 61-00122

Tiebar, shortST1 05 60-00221

Low friction stripe 

H=50

ST0 62 13-00120

Stand, tray slideST0 61 40-00219

Shaft attachmentST0 60 50-00418

Shouldred screwST0 48 76-001017

Curve wheelST0 48 75-001016

SupportST0 46 62-00115

Washer, 8,4x17x1,6734 11 64-091114

Washer, 6,4x12x1,5734 11 53-09513

Screw M6S 8x20725 24 51-40712

Screw M6S 8x16725 24 49-401611

Screw M6S 6x10725 23 64-40510

Flange nut M8552 21 21-04299

Flange nut M6552 21 21-03108

Flange nut  M5 552 21 21-02127

Safety pin491 42 26-00106

Cord ring491 39 75-0025

Outer wheel491 38 95-0024

Cord491 36 82-0013

Retaining ring482 37 08-0042

Shaft482 34 95-0021

NoteToFromDescriptionArt. No.QtyPos.

15

24

25

17

16

6

8

9

23

3

12

14

11 9

21

22 7 5

4

1

2

18

9

13

10

20

19

9F865184-00

Edition 1 2015-01-20

Curve 90° 700x700

Prod.no.

16/21



Cord491 36 82-0010
Track cpl. L=3000ST0 46 57-029
Track cpl. L=2000ST0 46 57-019
Track cpl. L=1000ST0 46 57-009
M6S M8x16725 24 49-408
Blind rivet 4x10552 21 02-017
Cord guide491 37 45-006
Tie bar491 37 44-005
M6S 8x20725 24 51-404
Washer 8,4x17x1,6734 11 64-093
Flange nut  M8 552 21 21-042
SupportST0 46 62-001

DescriptionArt. No.Pos.

Prod.no.
9F865122-00  Cord conveyor tray L=1000
9F865123-00  Cord conveyor tray L=2000
9F865124-00  Cord conveyor tray L=3000

Edition 1  Date 2007-03

10

9

567 34 2 1

8

2

17/21



Cord491 36 82-0010
Sorting Track cpl. L=3000ST0 48 67-029
Sorting Track cpl. L=2000ST0 48 67-019
Sorting Track cpl. L=1000ST0 48 67-009
M6S M8x16725 24 49-408
Blind rivet 4x10552 21 02-017
Cord guide491 37 45-006
Tie bar491 37 44-005
M6S 8x20725 24 51-404
Washer 8,4x17x1,6734 11 64-093
Flange nut  M8 552 21 21-042
SupportST0 46 62-001

DescriptionArt. No.Pos.

Prod.no.
9F865125-00  Cord conveyor tray, sorting L=1000
9F865126-00  Cord conveyor tray, sorting L=2000
9F865127-00  Cord conveyor tray, sorting L=3000

Edition 1  Date 2007-03

1234567

8

2

9

10

18/21



Cord wheelST0 44 81-0024
M6S  M8x12 725 24 47-4023
TrackST0 46 77-0022
Cord491 36 82-0021
Cover, return unitST0 59 88-0020
M6M 10 Rfr731 23 20-4019
Spacer pipeST0 35 91-0018
Flänslager FYTBKC 20NTH491 35 47-0017
Stoppring482 37 08-0016
Cord wheelST0 45 62-0015
ShaftST0 46 76-0014
BRB 10,5x20x1,8734 11 73-0913
M6S M10x30725 24 95-4012
Tension plateST0 59 89-0011
M6M 87312318-4010
MVBF 8x30 Rfr727 64 55-409
M6S 8x90 Rfr725 24 69-458
Stand cpl, return unitST0 46 75-007
Foot cpl.ST0 33 76-006
Flänsmutter  M8 552 21 21-045
Bricka 8,4x17x1,6734 11 64-094
M6S 8x20725 24 51-403
CoverST0 46 81-002
LSKS M5x10552 30 01-231

DescriptionArt. No.Pos.

Prod.no.
9F865133-00  Return unit

Edition 1  Date 2007-03

7 125891011 1141516

17

18

13

19

20

21 22

4 3

17

18

13

19

241423 4

1213 6

19/21



Rubber ringST0 58 37-005
Sorting top for 
rubber ring and legs

ST0 66 87-004

LSKS M6x16 Rfr552 30 01-353
Stand cpl, Sorting 
top

ST0 66 88-002

Foot cpl.ST0 33 76-001
DescriptionArt.No.Pos.

Prod.no.
9F865150-00  Sorting top,on legs,  with hole and rubber ring

Edition 1  Date 2007-07

1

2

3 4

5

20/21



Screw MRX M4x30 ss724 12 99-4013
To 0812Cable gland Pr 18.6762 21 09-0612
From 0901Cable gland M16ST0 31 45-0912

Limit switch491 46 55-0011

Cable  Ölflex 2x1,5 gray886 00 62-3210
Inlet Ø8762 11 68-009
Washer 10,5x20x1,8734 11 73-098
Screw MC6S 10x30 Ss.725 54 95-407
Screw LSKS M5x10552 30 01-236
End socket476 78 13-005
Clamp cpl.491 46 58-004
Cover491 46 56-003
Bracket491 46 57-002
Stand491 46 59-001

NoteDescriptionArt. No.Pos.

2

4

10

6

3

11

13

1

5 8 7 2129

Prod.no.
9F865140-00  Indicator, Empty tray

Edition 1  Date 2009-11

12

21/21




